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Wooltex UK Limited

Woodland Mill
Dae Street
Longwood
Huddersfield, Y orkshire
HD34TG
Contact: Laura Franklin
DATE RECEIVED . 25 FEB 2020
QUALITY/REFERENCE . COLLINE 147
REPUTED FIBRE CONTENT . 75%WOOL, 17%ACRYLIC, 80NYLON
FABRIC DESCRIPTION : WOVEN
COLOUR/DESIGN . GREY
PERFORMANCE STANDARD . BS2543 & BS EN 14465:2003 + A12006
REQUEST: Martindale abrasion
S. WISEMAN

LABORATORY DIRECTOR

This report may not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied asreferring
only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only and
are not a part of the results. Where specified in a test method, preconditioning in accordance with 1SO 139 is not carried out as samples are exposed to
the conditioning atmosphere specified within SO 139 for a minimum of 16 hours prior to test.
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PHYSICAL

Abrasion Resistance BSEN SO 12947-2: 1998 / BSEN 14465: 2003 Annex A
12 kPaload.
Number of rubs to breakdown:
Head 1 100,000+
Head 2 100,000+
Head 3 100,000+
Head 4 100,000+
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